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Certificate Of Analysis

Name of product R404A

. . Batch | 181121PB120
Packing 10.9kg cylinder number 104750
Sample From 10.9KG/24LBS Rg;’:’ert 2018.11.22
Manufacturing date 2018.11.21 Standar | QJXHY001-2

d 013

Items Specification Results
Characteristics COLOURLESS, CLEAR, ODORLESS

Purity , % by weight

=99.90

99.90

Composition %

HFC-143a: 52+1
HFC-125: 4412
HFC-134a: 4+2

HFC-143a: 51.62
HFC-125: 43.37
HFC-134a: 4.99

Moisture , by weight <0.001 0.0008
Acidity , (as in HCL), % <0.0001 0
Chloride CI-,% PASS PASS
Evaporation residue% <0.01 0.0007
Non-condensable gas in <1.5 1.03
vapour(20°C), %(vol)

Conclusion:
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Remark : This is to ¢ !the! TgIe

Inspector: Monica Yan

Review: Xing Lin
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